D )

_)’/

-

d

Y

2

(o'
C

NOTES: UNLESS OTHERWISE SPECIFIED

V. DESCRIPTION DATE BY
A |AppED mEM 9 AND NOTE 1/24/97 WAK
B |ADDED NOTE #2 1/25/01 JAT.
C |ADDED NOTE #3, & mEMS 10, 11, & 12 5/7/01 JAT.

®
/@75EE NOTE 1

1. ATTACH TERMINAL (ITEM 9) TO GROUND WIRE FROM 2100 SERIES UNIT
& TO LOWER LEFT HAND PLATE MOUNTING SCREW — CHECK CONTINUITY

® 2. ITEMS 2, 3, & 7 MAKE UP P/N SD0490150.
© 3. ITEMS 10,11, & 12 ARE TO BE BAGGED AND SHIPPED WITH ENCLOSURE.

12 04563001

LOCKWASHER SPLIT 1/4” MED STL PLTD

AN

© 1 04562003 NUT HEX 1/4—20 STL PLTD

10 04530021 MOUNTING FOOT RUBBER — LORD J—4624-—-32
04518025 TERMINAL RING NO. 10

04560644 FILLISTER HD SCREW 1/4-28 X 5/8
C0957500 COVER

04567007 CONDUIT HUB

04568003 GASKET 2.
S0066700 COVER LATCH

C0957400 ENCLOSURE

C0957300 MOUNTING PLATE

04560002 PAN HD SCREW #10-32 X 3/8

ITEM [ PART NUMBER DESCRIPTION QTY

[ THRD ANGLE PROJECTION | cormenear, ermcomer seoes .~ [DR. GRD | TE
L ENCLOSURE ASSY N4 & 12
PP, 10 X 6 X 7 2110

BY_FEDERAL LAW. DATE 6/26/96
AMEBETEC |- SHUT HGT MONITOR

[ TOLERANGE ALOWCE |
PATRIOT SENSORS  [SCAEE
325 %@ﬁ.ﬂ%‘;’:ﬁ"m’s Clawson, MI 48017 US.A. FULL {SD0490100/C|D

la|=|a|9=]=|o|=|+|co |

=|IN|UW|d|O|O|N]0|©




	SD4901RC.dwg
	Model


